
 

 

Title 22 Engineering Report- DRAFT 

City of El Centro  
Wastewater Treatment Plant 
NOVEMBER 2025 

Prepared for: 

 

CITY OF EL CENTRO 

307 W Brighton Avenue 
El Centro, CA 92243 
 

Contact: Abraham Campos, P.E. 

City Engineer/Public Works Director 

Prepared by: 

 

687 S Coast Highway 101 

Suite 110 

Encinitas, California 92024 

Contact: Ken Deibert, P.E 

Sr. Project Manager 

 



 

 

 

19588 
i 

NOVEMBER 2025 
    

 

 
 

INTENTIONALLY LEFT BLANK 

 



 

 

 

19588 
ii 

NOVEMBER 2025 
    

 

Table of Contents  

SECTION   PAGE NO.  

 Introduction ............................................................................................................................................ 1 
[...]
2.7 Sludge Dewatering ................................................................................................................ 11 

2.7.1 Belt Press ..................................................................................................................... 11 

2.7.2 Sludge Drying Beds ..................................................................................................... 11 

 Proposed WWTP Upgrades ................................................................................................................. 12 

3.1 New Screenings System ........................................................................................................ 13 

3.2 New Aeration System ............................................................................................................ 13 

3.3 Upgraded Secondary Treatment System (MBR) .................................................................. 14 

3.4 UV Modifications .................................................................................................................... 15 



 

 

 

19588 
iii 

NOVEMBER 2025 
    

 

3.5 Emergency Diversion and Disposal Methods ...................................................................... 15 

 Title 22 Key Requirements ................................................................................................................. 15 

4.1 Bypass - Article 7, §60331 ................................................................................................... 16 

4.2 Alarms – Article 8, §60335 .................................................................................................. 16 

4.3 Power Supply – Article 8, §60337 ....................................................................................... 16 

4.4 Emergency Storage – Article 10, §60341 ........................................................................... 16 

4.5 Primary Treatment – Article 10, §60343............................................................................. 17 

4.6 Biological Treatment – Article 10, §60345 ......................................................................... 17 

4.7 Secondary Sedimentation – Article 10, §60347 ................................................................ 18 

4.8 Filtration – Article 10, §60353 ............................................................................................. 18 

4.9 Disinfected Tertiary Recycled Water – Article 1, §60301.230 ........................................... 19 

4.10 Contingency Plan ................................................................................................................... 19 

 Effluent Disposal ................................................................................................................................. 20 

5.1 Effluent Outfall System .......................................................................................................... 20 

5.2 Effluent Disposal Site ............................................................................................................ 20 

 Use Area ............................................................................................................................................... 21 

6.1 Use Case 1 – Central Main Drain ......................................................................................... 21 

6.2 Use Case 2 - Irrigation ........................................................................................................... 22 

6.3 Use Case 3 - Cooling .............................................................................................................. 22 

6.4 Use Area Inspections and Monitoring .................................................................................. 22 

 Conclusions and Recommendations ................................................................................................. 23 

FIGURES 

Figure 1. Vicinity Map .......................................................................................................................................... 2 

Figure 2. Process Flow Diagram of El Centro WWTP ......................................................................................... 3 

Figure 3. Existing El Centro WWTP Layout .......................................................................................................... 4 

Figure 4. El Centro WWTP Flow Data .................................................................................................................. 5 

Figure 5. Proposed Process Diagram with Tertiary Treatment....................................................................... 12 

Figure 6. Proposed MBR System ..................................................................................................................... 14 

Figure 7. Influent and Effluent Location Map ................................................................................................. 20 

TABLES 

Table 1. El Centro WWTP Existing and Projected Flow Data ............................................................................. 5 

Table 2. El Centro WWTP Influent Characteristics from 2020 to 2025 ........................................................... 6 

Table 3. El Centro WWTP Effluent Characteristics for 2023 ............................................................................. 6 

Table 4. Unit Process and Major Equipment Summary ..................................................................................... 7 

Table 5. Disinfected Tertiary Recycled Water Quality Limitations ................................................................. 13 

 



 

 

 

19588 
iv 

NOVEMBER 2025 
    

 

APPENDICES 

A Waste Discharge Requirements 

B Existing Design Criteria 

C Proposed Fine Screening, Grit Removal, MBR Brochures and Conceptual Layout 

D Proposed UV System Brochures and Conceptual Layout 

E Summary of El Centro WWTP Reliability Features 

F Emergency Standby Basin Procedures 

G Monitoring and Reporting Program  



 

 

 

19588 
1 

NOVEMBER 2025 
    

 

 Introduction 

El Centro (City) contracted Dudek to evaluate the City of El Centro Wastewater Treatment Plant (El Centro 

WWTP) and recommend improvements to produce disinfected tertiary recycled water and comply with 

California’s Title 22 Water Recycling Criteria (Division 4, Chapter 3 of the California Code of Regulations). 

The El Centro WWTP is currently regulated under Regional Board Order R7-2024-0041 and produces 

unfiltered secondary effluent. The plant receives an average dry-weather flow of 4.68 million gallons per 

day (MGD) and is permitted for up to 8 MGD.  

The remainder of this report is organized as follows. First, a high-level overview of the current processes 

at the El Centro WWTP and a summary of the current discharge permit are provided. Next, the addition of 

proposed treatment is evaluated with respect to the discharge permit and Title 22 requirements. Finally, 

the Title 22 requirements and results of this evaluation inform the recommendations for plant upgrades. 

  

1.1 Project Need 

The City of El Centro wastewater treatment plant (El Centro WWTP) is proposing to treat their effluent to a 

standard acceptable for use as disinfected tertiary recycled water accordance with Title 22 criteria. 

Before the El Centro WWTP can commit to providing recycled water to potential users, it is necessary to 

evaluate the El Centro WWTP’s current treatment capabilities and identify the improvements necessary to 

meet Title 22 requirements for disinfected tertiary recycled water. 

This Title 22 Engineering Report describes how tertiary treated effluent produced at the El Centro WWTP 

will comply with the Title 22 Water Recycling Criteria. The report demonstrates the El Centro WWTP’s 

ability to satisfy the requirements of the California Code of Regulations, Title 22, Division 4, Chapter 3, 

“Regulations Related to Recycled Water.”  

Pursuant Title 22, Section 60323, an Engineering Report is required to be submitted to the RWQCB, 

CRWQCB, and the Division of Drinking Water (DDW) prior to completion of a recycled water project. 

1.2 Scope of Study 

The El Centro WWTP is currently a producer of secondary treatment level wastewater that, upon meeting 

Title 22 requirements, could potentially be provided for use by the local community as described in detail 

in Chapter 6. This report describes how the El Centro WWTP, as a producer and potential distributor, 

intends to comply with the latest Title 22 Regulation Related to Recycled Water, DHS Guidelines.  



 

 

 

19588 
2 

NOVEMBER 2025 
    

 

 

Title 22 Engineering Reports will be prepared separately as needed to describe how future recycled water 

user sites will comply with user requirements. Class 4 construction cost estimates are planned to be 

prepared in separate reports as needed to plan for the required upgrades. This report is intended to: 

 Describe existing treatment water quality, permitting, and unit processes. 

 Identify potential treatment processes that will produce disinfected Title 22 recycled water 

 Identify how the El Centro WWTP, as the producer, will ensure recycled water quality and reliability 

 Recommend upgrades required to meet Title 22 standards for disinfected tertiary recycled water 

 

1.3 Site Overview 

The El Centro WWTP is located in the Imperial Valley of Southern California, approximately 120 miles east of 

San Diego, and 10 miles north of the United States-Mexico border. A Vicinity Map is provided in Figure 1. 

The city has an area of 11.1 square miles and an elevation of 42 feet below sea level. The city is surrounded 

by agriculture on all four sides, and most irrigation is provided by the Imperial Irrigation District. 

Figure 1. Vicinity Map 



 

 

 

19588 
3 

NOVEMBER 2025 
    

 

1.4 Existing Wastewater Treatment Overview 

The El Centro WWTP currently receives an average wastewater flow of approximately 3.52 MGD and is 

permitted to treat up to 8 MGD. The treatment facility consists of a headworks facility (Removes 

screenings, but no grit), primary clarification, conventional activated sludge, secondary clarifiers and an 

ultraviolet (UV) disinfection system. The existing core treatment processes produce secondary effluent, 

which is discharged to the Central Main Drain, a drainage channel tributary to the Alamo River. The El 

Centro WWTP currently does not have tertiary treatment. Sludge from the plant is treated through a 

combination of thickening, anaerobic digestion, and dewatering. The dewatered sludge is then further 

dried in sludge drying beds. 

The secondary effluent is in compliance with the discharge requirements of the Regional Water Quality 

Control Board (RWQCB) and NPDES Permit Order R7-2024-0041 - issued by the California Regional Water 

Quality Control Board, Colorado River Basin Region.  

Figure 2 and Figure 3 show the existing El Centro WWTP and process flow diagram, respectively. 

 

 

 

 

 

 

 

Figure 2. Process Flow Diagram of El Centro WWTP 



 

 

 

19588 
4 

NOVEMBER 2025 
    

 

 

 

 

1.4.1 Wastewater Sources 

There are currently no Industrial dischargers and no industrial wastewater constituents have been 

detected at the El Centro WWTP.  

A detailed list of the El Centro WWTP’s prohibited discharge standards, local limits, and pretreatment 

requirements is provided in Appendix A. 

1.4.2 Flow Conditions 

Figure 3. Existing El Centro WWTP Layout 



 

 

 

19588 
5 

NOVEMBER 2025 
    

 

The El Centro WWTP is permitted for an annual average dry weather flow of 8 MGD. Typically, average 

daily flow rates are much lower. The average dry weather flow is 3.52 MGD. The existing maximum dry 

weather flow is 5.16 MGD. In 2045, the El Centro WWTP has a projected average dry weather flow of 

4.68 MGD. These values are represented below in Table 1. 

Table 1. El Centro WWTP Existing and Projected Flow Data 

Figure 4 depicts the El Centro WWTP influent daily flow data between March 1 and March 31, 2025. 

Average day flow (ADF) represents the average total flow into the plant over a 24-hour period. Peak day 

flow (PDF) represents maximum flow recorded during the 24-hour period. The red dashed line at 3.52 

MGD represents the average daily flow for the month of March 2025. 

Parameter  Existing ADWF Existing MDWF 
Projected 2045 

ADWF Permitted Flow 

Flow Rate (MGD)  3.52 5.16 4.68 8 
Notes: 
1) ADWF=Average Dry Weather Flow 
2) MDWF=Maximum Dry Weather Flow 
3) March 2025 Flow monitoring data used to estimate ADWF 
4) Projected 2045 ADWF determined with a population multiplier  

3.52
(ADWF)

3.3

3.4

3.5

3.6

3.7

1
-M

a
r

2
-M

a
r

3
-M

a
r

4
-M

a
r

5
-M

a
r

6
-M

a
r

7
-M

a
r

8
-M

a
r

9
-M

a
r

1
0

-M
a

r

1
1

-M
a

r

1
2

-M
a

r

1
3

-M
a

r

1
4

-M
a

r

1
5

-M
a

r

1
6

-M
a

r

1
7

-M
a

r

1
8

-M
a

r

1
9

-M
a

r

2
0

-M
a

r

2
1

-M
a

r

2
2

-M
a

r

2
3

-M
a

r

2
4

-M
a

r

2
5

-M
a

r

2
6

-M
a

r

2
7

-M
a

r

2
8

-M
a

r

2
9

-M
a

r

3
0

-M
a

r

3
1

-M
a

r

F
lo

w
 (

M
G

D
)

Weekend Days WWTP Average Inflows Cumulative Average

Figure 4. El Centro WWTP Flow Data 



 

 

 

19588 
6 

NOVEMBER 2025 
    

 

1.4.3 Influent Water Quality 

Influent water quality from 2020 to 2025 is summarized in Table 2. 

Table 2. El Centro WWTP Influent Characteristics from 2020 to 2025 

Parameter Unit 2020 2021 2022 2023 2024 2025 
Annual Avg. BOD mg/l 271 267 283 247 246 239 

Annual Avg. TSS mg/l 240 214 206 159 162 162 

Notes: 
1) BOD - Biochemical Oxygen Demand 
2)TSS -Total Suspended Solids 

  

1.4.4 Current Effluent Water Quality 

Effluent water quality is summarized in Table 3. 

Table 3. El Centro WWTP Effluent Characteristics for 2023 

 
Parameter Units 

Maximum 
Daily 

Average 
Daily 

Limit 

Average 
Weekly  

Average 
Monthly  

Suspended Solids, Total (TSS) mg/l 66.8 13.97 30 45 

Total Dissolved Solids (TDS)  mg/l 2,707 2,522 4,000 
(annual) 

4,500 

Biochemical Oxygen Demand 
(BOD5) 

mg/l 36.3 15.2 30 45 

Ammonia mg-N/l 27 14.8 --- --- 

Nitrate + Nitrite Mg-N/l 20 + 2.1 4.7 + 0.98 --- --- 

Total Kjeldahl Nitrogen (TKN) Mg-N/l 26 16.3 --- --- 

Phosphorus mg-P/l 8.3 5.7 --- --- 

Orthophosphate mg-P/l 6.5 5.5 --- --- 

Dissolved Oxygen  mg/l 6.7 5.2 --- --- 

Oil and Grease mg/l ND ND 25 
(daily) 

--- 

Escherichia coli (E. coli)  MPN/100 ml 1,600 145.7 320 
(max 
daily) 

100 

Fecal Coliform   MPN/100 ml 1,600 147.6 --- --- 

pH   s.u. 7 – 7.7 --- 6 - 9 --- 

Temperature, Winter - Summer °C 29 - 36 24 - 32 --- --- 

Notes: 
1) Additional Effluent limitations in Appendix A. 
2) Maximum daily limit for E.coli is a single sample maximum value (STV), average monthly limit is a geometric mean 
 

  



 

 

 

19588 
7 

NOVEMBER 2025 
    

 

1.4.5 Current Final Effluent Limitations 

The effluent limitations for the El Centro WWTP are established in National Pollutant Discharge Elimination 

System (NPDES) Permit Order R7-2024-0041, issued by the California Regional Water Quality Control 

Board, Colorado River Basin Region. The permit sets secondary treatment requirements limiting final 

effluent biochemical oxygen demand (BOD₅) and total suspended solids (TSS) to 30 mg/l (monthly 

average) and 45 mg/l (weekly average), respectively.  

 

  Existing Treatment Processes 

The following sections describe the existing El Centro WWTP processes and proposed modifications needed 

to comply with Title 22 requirements. A summary of the El Centro WWTP major process areas and assets is 

provided in Table 4. The design criteria for the El Centro WWTP is included in Appendix B. 

Table 4. Unit Process and Major Equipment Summary 

Process Area Description Typical Equipment 

Influent Sewer Conveys raw untreated wastewater to the wastewater 
treatment plant. 

 Influent force main 

Headworks Removes rags, debris, and other large materials from the 
influent wastewater. 

 Screening System 
 Influent Flow Meter 
 Influent Distribution 

Structure 

Primary 
Treatment 

Removes settleable solids and floatable materials from raw 
wastewater through gravity separation. 

 Primary Pump Station 
 Primary Clarifiers 
 Primary Sludge Pumps 

Secondary 
Treatment 
(Biological) 

Removes BOD and TSS from the wastewater utilizing a 
conventional activated sludge process. 

 Aeration basins 
 Air Diffusers 
 Blowers 
 Secondary Clarifiers 
 RAS Pumps 
 WAS Pumps 

Disinfection Neutralizes pathogens and bacteria in the effluent using 
ultraviolet light. 

 UV disinfection system 
 Effluent Flow Meter 

Solids 
Handling 

Accepts and thickens sludge from primary clarifiers before 
entering digesters. Dewatering produces a material suitable 
for offsite disposal and lowers hauling costs. 

 Gravity Belt Thickeners 
 Anaerobic Digesters 
 Sludge Pumps 
 Belt Filter Presses 
 Sludge Drying Beds 

Gas Handling Safely combust excess biogas or off-gas from the treatment 
process 

 Waste Gas Burner 

 



 

 

 

19588 
8 

NOVEMBER 2025 
    

 

2.1 Headworks  

The headworks facility at the El Centro WWTP site consists of a bar screen structure upstream of Lift Station 

No. 3 which screens approximately 20% of the influent (gravity flow) into the facility. Most of the influent 

(approximately 80%) is screened at the Main Lift Station (offsite) and pumped through a force main directly 

into the Influent Distribution structure. This section covers only the bar screen at the WWTP.  

2.1.1 Screening  
The bar screen structure is equipped with a mechanical bar screen to remove solids and a 

washer/compactor to clean and reduce the volume of screenings.  The compacted screenings are collected 

in a portable waste container that is emptied and hauled to a private landfill. Screened wastewater flows by 

gravity to Lift Station No. 3, is pumped, and combines with screened wastewater from the Main Lift Station 

in a 24-inch influent force main that flows to the influent distribution structure. 

Process Title 22 Limitation 

The current facility relies on coarse screening as the primary methods for removing debris from the influent. 

Grit removal and fine screening are not currently included in the headworks process. With the planned 

Secondary Treatment Improvements needed for Title 22 compliance, grit removal and fine screening will be 

implemented. 

2.1.2 Influent Distribution Structure  
The influent distribution structure divides flow between the two primary clarifiers before it is conveyed to the 

aeration basins. For coagulation and flocculation purposes, ferric chloride and polymer are added into the 

influent.  

Process Title 22 Compliance 

Title 22, section 60349 – Coagulation, requires facilities to have standby feeders, adequate chemical 

storage and conveyance, adequate reserve chemical supply, and automatic dosage control. It also requires 

there to be a redundant coagulation process unit OR a standby process unit. All of these requirements are 

currently being met by the El Centro WWTP.  

2.2 Primary Treatment 

Screened and settled flows enter primary treatment, where solids settle to the bottom and scum is removed 

from the surface. This step reduces the amount of material entering downstream biological processes and 

improves overall treatment efficiency.  

  



 

 

 

19588 
9 

NOVEMBER 2025 
    

 

2.2.1 Primary Clarifiers 

There are currently two circular primary clarifiers that receive screened and settled flows from the influent 

diversion structure. Solids and grit sink to the bottom and clarified water flows out the top. The settled 

sludge is pumped to digester. The clarified water then flows to the secondary treatment process where 

biological treatment begins. 

Process Title 22 Compliance 

Title 22, Section 60343 – Primary Treatment, requires facilities to have multiple primary treatment units. 

This requirement is currently being met by the  El Centro WWTP. 

2.3 Secondary Treatment   

Secondary treatment is accomplished through a biological treatment process followed by a solids removal 

process. stage of wastewater where microorganisms break down and remove dissolved and suspended 

organic material. This process reduces biochemical oxygen demand (BOD) and total suspended solids (TSS). 

Aeration basins are designed to remove BOD and TSS. 

2.3.1 Biological Treatment Facilities 

The Aeration Process consists of six rectangular aeration basins configured to operate in series. The 

aeration basins are fed primary effluent and utilize air and microorganisms to reduce BOD and TSS 

concentrations. Air is supplied to the aeration basins by fine-bubble diffusers located at the basin floors. 

Three blowers (2 duty, 1 standby), each supply dissolved oxygen to the activated sludge microorganisms. 

Mixed liquor is conveyed via. mixed liquor channel to the secondary clarifiers. 

Process Title 22 Limitation 

Title 22, Section 60345 – Biological Treatment, requires multiple biological treatment units capable of 

producing oxidized wastewater with one unit not in operation. These requirements can also be met 

through the facility having automatically short-term retention and standby replacement equipment. This 

requirement is currently being met by the El Centro WWTP. 

2.3.2 Secondary Clarifiers 

The secondary clarification process consists of four secondary clarifiers. The secondary clarifiers have a 

diameter of 80 ft, an average SWD of 9.95 ft, and provide a total volume of 200,057 ft3 or 1.5 MG. 

During the summer months, the El Centro WWTP typically operates four clarifiers and three clarifiers 

during winter. Secondary clarifiers are designed to separate activated sludge flocs from treated 

wastewater. Settled secondary sludge is returned to the aeration basins (return activated sludge, RAS). A 



 

 

 

19588 
10 

NOVEMBER 2025 
    

 

measured portion of settled secondary sludge is wasted (waste activated sludge, WAS) to a dissolved air 

flotation thickener for sludge thickening. Secondary effluent is pumped to the downstream to the UV 

disinfection system before discharge to the Central Main Drain. 

Process Title 22 Limitation 

Title 22, Section 60347 – Secondary Sedimentation, requires multiple sedimentation units (clarifiers) which 

are capable of treating the entire flow with one unit not in operation. During the winter months, the El Centro 

WWTP runs all 4 secondary clarifiers and therefore does not comply with Section 60347. 

Improvements to the Secondary Treatment process to bring it into compliance with Title 22 RW 

requirements are discussed in Section 3. Proposed El Centro WWTP Upgrades. 

2.4 UV Disinfection System  

The El Centro WWTP converted from their chlorination system to a UV disinfection system in 1997 and 

added a second channel in 2009. The city is currently in the process of replacing the existing UV units with 

a new Trojan Signa UV system. The new Signa UV system has 2 channels, 3 banks per channel, and 8 

lamps per bank for a total of 48 lamps. The new Signa UV system can treat 16 MGD to secondary quality 

with both banks online to meet current secondary permit requirements. The existing system has available 

space within the channels to be expanded. 

The El Centro WWTP is currently upgrading their existing UV Disinfection system. The existing UV units are 

being replaced with new Trojan UV Signa systems. The project also includes the addition of two 

prefabricated buildings to house electrical and control equipment.  

Process Title 22 Limitation 

The new Signa UV system under construction will need to be further upgraded with additional UV lights in 

order to meet Title 22 requirements. The proposed upgrade design includes 2 channels, 4 duty banks and 1 

redundant bank per channel, and 8 lamps per bank. This represents an addition of 2 banks per channel for 

a total of 32 additional lamps. The upgrade will meet effluent and redundancy requirements for disinfection 

after a membrane filtration process at 65% UV Transmission and an 80 millijoules/cm2 dose rate. 

2.5 Sludge Thickening 

Pumped sludge from the primary and secondary clarifiers is thickened prior to digestion to increase the 

solids content and to decrease the volume sent to the digesters.  

2.5.1 Gravity Belt Thickeners  



 

 

 

19588 
11 

NOVEMBER 2025 
    

 

Primary Sludge (PS) and Waste Activated Sludge (WAS) is pumped from the primary clarifiers and secondary 

clarifiers, respectively. Two gravity belt thickeners (one duty, one standby) process the sludge and provide 

improved thickening via the addition of polymer, producing sludge at approximately 4% solids. The 

thickened sludge is then pumped to the anaerobic digesters. 

2.6 Anaerobic Digestion 

Anaerobic digestion reduces waste sludge mass by biologically destroying volatile solids. Methane is 

generated from the digestion process and is flared.  

2.6.1 Anaerobic Digesters 

Anaerobic digestion is accomplished via three circular concrete digesters. Digester Tank No. 1 provides an 

approximate working volume of 590,000 gallons, whereas Digester No. 2 provides 200,000 gallons and 

Digester No. 3 provides another 190,000 gallons.  

Process Title 22 Compliance 

Anaerobic Digestion is not considered as part of the Title 22 Compliance verification. 

2.7 Sludge Dewatering 

Digested sludge is dewatered to decrease the mass and volume of sludge that is conveyed to the sludge 

drying beds. 

2.7.1 Belt Press 

Sludge dewatering is accomplished via two belt filter presses (1 duty, 1 standby). Anaerobically digested 

sludge is dosed with polymer and pumped to the belt filter presses where the press squeezes liquid from 

the solids and producing a drier sludge, typically above 12% solids.  

Process Title 22 Compliance 

Belt Presses are not considered as part of the Title 22 Compliance verification. 

2.7.2 Sludge Drying Beds  

The solids process and handling system includes one sludge drying bed. Dewatered sludge from the belt 

press is placed in the drying bed for additional drying and volume reduction. 

Process Title 22 Compliance 
Sludge drying beds are not considered as part of the Title 22 Compliance verification.  



 

 

 

19588 
12 

NOVEMBER 2025 
    

 

 Proposed WWTP Upgrades 

As outlined in the preceding sections, the existing El Centro WWTP requires several key upgrades to reliably 

produce Title 22–compliant recycled water. Major processes that require upgrades include: 

 Headworks upgrades, including installation of grit removal and fine screening to protect 

downstream treatment and prevent membrane fouling.  

 Secondary treatment upgrades, including construction of new aeration basins to improve 

biological treatment performance.  

 Installation of an MBR system following the aeration basins, eliminating the need for separate 

tertiary filtration.  

 Upgrades to the UV disinfection system to meet Title 22 disinfection requirements.  

 

The following sections describe each of these proposed improvements in detail and outline how they will be 

integrated into the existing treatment process. A Process Flow Diagram with the additional membrane 

bioreactor process added is shown in Figure 5.   

 

Figure 5 illustrates the components and potential schematic layout of a WWTP using the conventional 

activated sludge (CAS) treatment process and MBR system to meet Title 22 requirements. 

Figure 5. Proposed Process Diagram with Tertiary Treatment 



 

 

 

19588 
13 

NOVEMBER 2025 
    

 

The wastewater first flows through the existing influent screens before entering the new grit removal system. 

The screened wastewater is then pumped to the existing primary clarifiers and subsequently enters the new 

aeration basins and MBR system, where the majority of BOD, TSS, and nitrogen removal occurs. The high-

quality effluent produced by the MBR allows for ultraviolet (UV) disinfection without the need for additional 

tertiary filtration, as the MBR provides the required level of filtration. Chemical storage, blowers, and 

electrical facilities continue to be required for this option. MBR systems produce high-quality filtered water 

that meets Title 22 unrestricted-reuse recycled water standards when adequately disinfected. 

 

The water quality limitations for tertiary disinfected recycled water are provided in Table 5. 

Table 5. Disinfected Tertiary Recycled Water Quality Limitations 

Parameter 
Units 

Effluent Limitations 

Annual 
Avg. 

Monthly 
Avg. 

Weekly 
Avg. 

Daily 
Avg. 

Weekly 
Median 

Biochemical Oxygen Demand mg/l -- 20 30 --- --- 

Total Suspended Solids mg/l -- 20 30 --- --- 

Total Inorganic Nitrogen mg/l 10 -- --- --- --- 

Turbidity NTU -- -- --- 0.2 -- 

Coliform MPN/ 100 ml -- -- --- --- 2.2 

 

3.1 New Screenings System 

The proposed improvements aim to upgrade the headworks to protect the downstream equipment, 

specifically the newly implemented secondary treatment process. Grit removal and fine screening are 

proposed. Grit removal eliminates heavy inorganic particles like sand and gravel to prevent unwanted 

accumulation in process tanks and improving the performance of the primary clarifiers.  Fine screening 

removes small debris including rags, hair, and plastics, to safeguard downstream equipment. Following 

the bar screens, influent flows enter through the grit removal system then pass through the fine screening 

system. This is implemented before the primary clarifiers. 

3.2 New Aeration System 

The El Centro WWTP currently operates a conventional activated sludge (CAS) process, where 

microorganisms consume oxygen and organic material in aerated basins.  

 

Dudek proposes a new Modified Ludzack–Ettinger (MLE) process with dedicated anoxic and aerobic 

zones to provide nitrification and denitrification. The aerobic zones convert ammonia to nitrate, and the 

anoxic zones convert nitrate to nitrogen gas, enabling more consistent removal of nitrogen and other 

pollutants to meet Title 22 water recycling standards. 

 



 

 

 

19588 
14 

NOVEMBER 2025 
    

 

The proposed aeration system followed by the membrane bioreactor, discussed below, will consistently 

produce an effluent with low Total Nitrogen such that the measured TN will not exceed 10 mg/l at any time. 

This is in compliance with Title 22, Section 60320.110 – Nitrogen Compounds Control.  Existing aeration 

basins will remain in place but will not be used for the upgraded process and may be repurposed in the 

future. Integrating the MLE process with the MBR and UV disinfection will allow the plant to reliably produce 

disinfected tertiary recycled water in compliance with Title 22 standards for unrestricted reuse. No tertiary 

filtration will be required. 

3.3 Upgraded Secondary Treatment System (MBR) 

Dudek proposes an upgraded secondary treatment system based around a Membrane Bioreactor (MBR) 

process to meet Title 22 RW requirements. The MBR process will downstream the aeration process. The 

MBR process consists of suspended growth biological reactor tanks integrated with a membrane filtration 

system. The membrane filtration system replaces the existing secondary clarifiers and eliminates the need 

for tertiary sand filters to lower turbidity. The system will also be sized for redundancy, addressing the 

current requirement bottleneck associated with the existing secondary clarifiers. 

The system can produce filtered wastewater as defined by Title 22, Section 60301.320, producing oxidized 

wastewater that has been passed through a microfiltration, ultrafiltration, nanofiltration, or reverse osmosis 

membrane (proposed) so that the turbidity of the filtered wastewater does not exceed 0.2 NTU more than 5 

percent of the time within a 24-hour period; and 0.5 NTU at any time. 

Figure 6. Proposed MBR System 



 

 

 